
TL-G-WS7



29.1"x19.1"x25.2"�

7.6"x2.9"/ Ø3"
9.7"x14.1"/ Ø5.6"

TL-G-WS7

Chipper-shredder Specifications

Fuel Specifications
Use regular unleaded gasoline with a 
minimum octane rating of 87 and an ethanol 
content of less than 10% by volume. DO NOT 
USE E15 or E85. DO NOT OVERFILL.

Engine Oil Specifications
DO NOT OVERFILL.

NOTICE
Weather will affect engine oil and engine 
performance. Change the type of engine oil 
used based on weather conditions to suit the 
engine needs.

2

3

6
8
8
11
11
12
15
15
19
20
21
23

4
4



Important Message About 
Temperature
Your product is designed and rated for 
continuous operation at ambient 
temperatures up to 104°F (40°C). When your 
product is needed it may be operated at 
temperatures ranging from 5°F (-15°C) to 122°
F (50°C) for short periods of time. If exposed
to temperatures outside this range during 
storage, it should be brought back within this 
range before operation. In any event, the
product must always be operated outdoors, in 
a well-ventilated area and away from doors, 
windows and vents.

3



4



5



6



7



Install the Wheel：Put a wheel and flat 
washer (ø15xø25x2) on each end of the 
axle, then screw M8x12 small head bolts 
into both sides of the axle to secure 
wheels in place.

1

2

3

4

5

6

7

11

8

9

10

TL-G-WS7

2.Hopper

1.Right  Heightening  Plate

4.Engine

6.Baffle

8.Discharge  Bag

10.Operator’  s  Manual

3.Left  Heightening  Plate

5.Chipper  Chute

7.Support  Plate

9.Discharge  Port  Cover

11.Wheels

M10

M6 X 55 1

M6x15 4

2

M5x12 10 G

12 H

M6x15

2

M6x15

8



Install the Chipper Chute: Position the 
chipper chute over the three threaded 
studs protruding from the fixed plate, and 
attach using three M10 nuts to lock the 
chipper chute.

M10

M10 B

M6 X 55 1

M6x55(x1)

2

3

C

Chipper Chute

Install the Discharging Cover: Insert the 
M6x55 bolt into the mounting hole of the 
discharging cover, the shell and the fixed 
plate, then use M6 nut to lock; Adjust the 
discharge cover to the appropriate height, 
and attach the knob to the discharge 
cover, then use nut to lock the discharging 
cover. 

1.  Install the Hopper: Put the hopper into the 
lower cover and align with the mounting 
hole, then secure the hopper with four M6x15 
bolts.
2. Use two M8x20 bolts to go through the 
mounting hole of fixed plate and support 
plate, then use M8 nuts to secure.
3. Insert two M6x15 bolts into the mounting 
holes of the hopper, then through the 
mounting holes of the support plate, and 
tighten them with two M6 nuts. Tighten M8 
bolts and nuts of the fixed plate and support 
plate; Tighten M6 bolts between the hopper 
and the lower cover.

M6x15

M8x20

4

2

M6x15 2

D

E

F

9



Insta l l the he ighten ing p late : Put the 
combination of heightening plates on the 
upper hopper, as far as possible aligned with 
the mounting hole; Thread twelve M6x15 
bolts through mounting holes on the side of 
the heightening plate, and tighten them with 
twelve M6 nuts; Finally tighten M5 bolts and 
nuts between the left and right heightening 
plates.

1. Combine the left heightening plate and 
baffle: align with mounting holes; Insert four 
M5x12 bolts into the mounting hole from the 
outside of the left heightening plate and 
tighten them with four M5 nuts; Fix the baffle 
on the left heightening plate.

2. Combine the right heightening plate: 
Align with screw holes of left and right 
heightening plates, insert six M5x12 bolts 
into mounting holes from the front side of 
the right heightening plate (the side with the 
handle hole), and tighten them with M6x15 

M5x12 10 G

1 M6x15 12 H

strap and tighten the bag

10



11



12



13



To shut down the machine,turn the 

engine switch to the OFF position,and 

it will gradually come to a standstill.

14



Place  the  spark  plug  wire  back.

15



Engine Maintenance
To prevent accidental starting, remove and 
ground spark plug wire before performing 
any service.
Changing the Engine Oil
Change oil when the engine is warm. Refer to 
the oil specification
to select the proper grade for your operating 
environment.
1. Remove the oil drain plug with a 15 mm   
   socket and extension. (Not included)
2. Allow the oil to drain completely.

3. Replace the drain plug.
4. Remove oil fill cap/dipstick to add oil.
5. Add up to 20.3 fl. oz (600 ml) of oil and 
    replace oil fill cap/dipstick. DO NOT 
    OVERFILL.
6. Dispose of used oil at an approved waste  
    management facility.

Once oil has been added, a visual check 
should show oil about 1-2 threads from 
running out of the fill hole. If using the
dipstick to check oil level, DO NOT screw in 
the dipstick while checking.

NOTICE

Used oil is a hazardous waste product and 
must be disposed of properly. Do not discard 
with household waste. Check with your local 
authorities, service center, or dealer for safe
disposal/recycling facilities.

WARNING

Cleaning and Adjusting the Spark Plug(s)
1. Remove the spark plug cable from the spark   
   plug.
2. Use a spark plug socket (not included) to  
    remove the plug.
3. Inspect the electrode on the plug. It must 
    be clean and not worn to produce the spark  
    required for ignition.
4. Make certain the spark plug gap is 0.7 - 0.8 
    mm(0.028 - 0.031 in.).

16



5. Refer to the spark plug section on the      
    Specifications page when replacing the   
    plug.
6. Carefully thread the plug into the engine.
7. Use a spark plug socket (not included) to 
    firmly install the plug.
8. Attach the spark plug wire to the plug.
Clean the Air Filter
1. Remove the plastic outer casing.
2. Remove the foam element.
3. Wash in liquid detergent and water. 
Squeeze thoroughly dry in
a clean cloth.
4. Saturate in clean engine oil.
5. Squeeze in a clean, absorbent cloth to 
    remove all excess oil.
6. Place the filter in the assembly.

3

17



18



19



20



1

23
456748

9

11 12 13
14

15

161718

19

21
23

24
25

26

23
24

25
27

28
29

30
31

4

32
33

28

38

3940

41 42 43

47

50

525354564
52 53

54

5758

59

4

60 14

20

34
35

37

22

21 4

36

5714

46

55

21

4

10

10

20

44
48

45

45 43

43

57 49

49

51

21



22

No. Description Q'ty No. Description Q'ty

1 Engine, 224cc 1 31 Washer, Ø8 4

2 Junction Plate Assembly, Engine 1 32 Impeller Assembly, Black 1

3 Flat Key, 6.3 x 6.3 x 50 1 33 Shredder Blade 1

4 Lock Nut, M8 32 34 Washer 1

5 Flange Bolt, M8 x 40 4 35 Lock Washer, Ø12 1

6 Support Mount Assembly, Black 1 36 Washer, Ø12 1

7 Tube Support, Black 1 37 Screw, 7/16 - 20UNF  1

8 Rubber Cushion, Black 2 38 Outer Flail Housing  Assembly, Black 1

9 Inner Flail Housing Assembly, Black 1 39 Hopper Support Bracket, Black 1

10 Lock Nut, M10×1.5 3 40 Feed Hopper Assembly, Blue 1

11 Lower Chipper Chute Assembly, Blue 1 41 Baffle, Black 1

12 Block Rubber, Black 1 42 Baffle, Blue 1

13 Pressure Plate, Rubber Block, Blue 1 43 Lock Nut, M5 13

14 Lock Nut, M6 18 44 Booster Baffle Left, Blue 1

15 Flange Bolt, M6 x 20 4 45 Bolt, M5 x 12 10

16 Lock Nut, M6 1 46 Rubber Baffle Press Plate, Blue 1

17 Chute Deflector Assembly, Black 1 47 Bolt, M5 x 16 3

18 Flange Bolt, M6 x 55 1 48 Booster Baffle Right, Blue 1

19 Bolt , 5/16 - 24UNF 4 49 Washer, Ø5 10

20 Lock Washer, Ø8 8 50 Collection Bag 1

21 Bolt, M8 x 20 14 51 Flange Bolt, M6 x 12 4

22 Impeller Assembly 1 52 Bolt, M8 x 12 2

23 Clevis Pin 4 53 Washer, Ø15 2

24 Bush Ø18.5×Ø10.5×43.5 4 54 12 in.Wheel, Black 2

25 Flail Blade 6 55 Jacket Axle, Black 2

26 Bush Ø18.5×Ø10.5×24.5 2 56 Axle Assembly, Black 1

27 Bush Ø18.5×Ø10.5×19.5 2 57 Flange Bolt, M6 x 15 17

28 Lock Nut, M10 4 58 Maintenance Cover, Blue 1

29 Machine Screw, M8 x 25 4 59 Inlet Guide, Black 1

30 Chipper Blade 2 60 Knob, M6 2



23



24



25



26






	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7
	页 8
	页 9
	页 10
	页 11
	页 12
	页 13
	页 14
	页 15
	页 16
	页 17
	页 18
	页 19
	页 20
	页 21
	页 22
	页 23
	页 24
	页 25
	页 26
	页 27
	页 28

